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No. Code. Part No. Name Qty. Remark
1 |BFR1-00 handle assembly 1
2 |BF-01 0906070013 Pressure shaft(BF-01) 1
3 |GBB879-86 0908500030 spring pin 5X40 2
4 |BR2-00 310301032 0il pump assy 1
5 |GB5782-86 0908420039 hexagon bolt M8X55 1
6 |GB306-64 0907020013 thrust ball bearing51111 1
7 |BF2500-03 1127050008 fulcrum bearing (glib) 1
8 |GB1152-79 0909240012 glibM6 1
9 |GB894-86 0908320036 axle bumper55 1
10 |BF.11-00 bull wheel assembly 1
11 |GB889-86 0908010007 locknutM8 1
12 |GB70-85 0908240019 soket head cap screw M6X12 1
13 |GB879-86 0908500027 spring pin5X28 2
14 |BF-04 0906070011 pin roll16X40 2
1107050004 rocker assembly 520
15 |BF.3-00 1107050007 rocker assembly 550 1
1107050013 rocker assembly 685
16 |GB879-86 0908500027 spring pin 5X28 2
17 |DF-01 0906040003 pin roll16X44 2
0906010005 long axis 520
18 [AF-02 0906010006 long axis550 1
0906010009 long axis685
19 |AR7B-00 Connecting rod wheel carrier 2
20 |GB893-86 0908310007 Circlips for holes-type 25 2
21 |CSB-10 0907040042 bushing 25X27X30 2
22 |BF-05 0904040004 back-assistance wheel 4
23  |AF-10 0904040003 rolling 2
24 |DF-04 0906040005 pin roll 20X152 2
25 |GB879-86 0908500030 spring pin5X35 2
26 |AF9-00 double round assembly 2
27 |AF8-00 single round assembly 2
28 |GB5782-86 0908420020 hexagon bolt M6X50 2
29 |WEC-05 0904040016 guide pulley(black) 2
30 |GB889-86 0908010005 locknutMé 2
31 |BF4-00 frame assembly 1
32 |CSB1616 0907040016 bushing 16X18X15 4
33 |BFC4-02 31050108096 pressure head 1
34 |BFC4-01 31050108097 base plate 1
35 |IV-PB37.5KG(B) 060707056 sensor 1 |KeLi
36 5#AA battery 2
37 |KLT1 060701053 instrument 1 [KeLi
38 |[GB/T818-2000 cross recessed pan head screw 1 |Keli
39 |GB/T70.1-2000 0908240022 hexagon socket cap screwsM6*16 6
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No. Code. Part No. Name Qty. Remark
1 |BR2-1 0901030003 pump core 18X97 1
2 |AR2-3 0909050002 Big spring cap 1
3 [BR2-05 0903060004 big spring 5.5X48X110 1
4 |DH18 0902040007 scraper seal 18 1
5 |UHS18 0902030005 Y-seal ring 18 1
6 |AM-19 0906150004 locking stick 1
7 |IFa.1-01 0901120015 seling plug M20X1.5 1
8 [IB982-77 0902010009 bonded washer 20 2
9 |AR2-9 0903060012 spring 1
10 |SYBC.2-07 0901080002 spool 1
11 |SYBC.2-08 0901070004 valve body 1
12 |GB308-77 0907010012 steel ball 6.35 1
13 |BR.2.1-00 1125010001 pedestal assembly 1
14 |GB894.1-86 0908320003 circlip for shaft 8 1
15 |[GB308-77 0907010010 steel ball 5 1
16 [CN.2-26 0901100008 ball seat 1
17 [CN.2-27 0903040001 spring 2X8X16 1
18 |CN.2-28 0901120001 pressure adjusting screw M10X1 1
19 [1B982-77 0902010004 bonded washer10 2

20 |CN.2-17 0901120033 plug screwM10X1 2

21 SYBC.2-06 0903020001 spring 1.2X9.5X22 1

22 AF.2-7 0901090002 firing pin 1

23 GB3452.1-82 0902050007 0-ring 6.9X1.8 1

24 WEC.1-02 0901100022 firing pin base 1

25 GB3452.1-82 0902050013 0-ring 8X2.65 1

26 |GB73-85 0908170014 set screw M6X25 1

27  |GB6170-86 0908030034 hex nut M6 1

28 AF.2-08a 1120050001 leverboard 1 standard

AF.2-08c 1120050003 leverboard3 1 step tread

29 BF.2-3 0906070010 pin roll8X58 1

30 UHS31.5 0902030021 seal ring31.5 1

31 GB3452.1-82 0902050106 0-ring65X2.65 1

32 [BR2-2A 1156050001 guide sleeve 31.5 1

33 (GB3452.1-82 0902050059 0-ring31.5X3.55 1

34  [DHS31.5 0902040018 scraper seal31.5 1

35 |AR2-4 0901010006 plunger31.5X263 1

36 |GB308-77 0907010026 steel ball19.05 1




